








  
H:\Final\MBCSD_FNO\7087B00\Ltr\Boards011att.doc 

Table 1 Summary of Amendment No. 1 and FMP Costs 
WWTP Facility Master Plan - Amendment No. 1 
MBCSD 

 Project Cost 

Component FMP 
Recommendation 

No. 1A 

Revised 
Recommendation 

No. 1AR 

Secondary/Filtration Treatment Facilities $11,635,000 $13,954,000

Biosolids Management Facilities $5,030,000 $2,344,000

Support Facilities $5,298,000 $5,699,000

Subsoil Stabilization Contingency $1,619,000 $1,912,000

Flood Impact Mitigation 

Contingency $4,050,000 $1,620,000

Demolition $420,000 $1,866,000

Total Project Cost 2006 $28,052,000 $27,395,000

 











 

August 6, 2009 - DRAFT i 
H:\Final\MBCSD_FNO\7087B00\Rpt\FacilityMasterPlan\Amendment1\SecondDraft\FMP_AM1.doc 
[...]
Number of Screw Presses 2  2 

Size of Screw Press (gpm) 13  13 

Operating Hydraulic Loading per 
Unit (gpm)(1) 

11  13 

Operating Solids Loading per 
Unit (lbs/hr)(1) 

111  135 

Operating Cycle (days/week) 4  4 

Operating Cycle (hr/day) 24  24 

Polymer Feed Rate (lbs/dry ton) 30  30 

Notes: 

(3) Conditions are given with both units in service. 

Screw presses are the new recommended dewatering technology for the MBCSD WWTP 
based on a consensus from MBCSD staff, significantly less energy usage as compared to 
centrifuges, and relative ease of shutdown/start-up.  

6.4 Cost Summary 

Table 6 and Table 7 summarize the costs associated with biosolids management for both 
Recommendation No. 1AR and Recommendation No. 3R respectively. The slight difference 
in cost is attributed to a slightly larger sludge holding tank required for Recommendation 
No. 3 (MBR).  
 



 

August 6, 2009 - DRAFT 15 
H:\Final\MBCSD_FNO\7087B00\Rpt\FacilityMasterPlan\Amendment1\SecondDraft\FMP_AM1.doc 

 

Table 6 Recommendation No. 1AR - Biosolids Management Cost Estimate 
WWTP Facility Master Plan - Amendment No. 1 
Morro Bay Cayucos Sanitary District 

Parameter Value(1) 

Thickening/Dewatering Facility  $300,000 

Gravity Belt Thickener  $138,000 

Screw Press  $605,000 

Sludge Holding Tank  $69,000 

Yard Piping/Sitework  $167,000 

Electrical and Instrumentation  $167,000 

Subtotal  $1,446,000 

Unidentified Item Contingency (20 percent)  $290,000 

Subtotal Construction Cost 2006(2)  $1,736,000 

Engineering, Administrative, and Legal Costs (35 percent)  $608,000 

Total Project Cost 2006  $2,344,000 

Notes: 

(1) ENR (20 cities) June 2006 = 7,700. 

(2) Includes Contractor overhead and profit. 

 

Table 7 Recommendation No. 3R - Biosolids Management Cost Estimate 
WWTP Facility Master Plan - Amendment No. 1 
Morro Bay Cayucos Sanitary District 

Parameter Value(1) 

Thickening/Dewatering Facility  $300,000 

Gravity Belt Thickener  $138,000 

Screw Press  $605,000 

Sludge Holding Tank  $84,000 

Yard Piping/Sitework  $170,000 

Electrical and Instrumentation  $170,000 

Subtotal  $1,467,000 

Unidentified Item Contingency (20 percent)  $294,000 

Subtotal Construction Cost 2006(2)  $1,761,000 

Engineering, Administrative, and Legal Costs (35 percent)  $617,000 

Total Project Cost 2006  $2,378,000 

Notes: 

(1) ENR (20 cities) June 2006 = 7,700. 

(2) Includes Contractor overhead and profit. 



 

August 6, 2009 - DRAFT 16 
H:\Final\MBCSD_FNO\7087B00\Rpt\FacilityMasterPlan\Amendment1\SecondDraft\FMP_AM1.doc 

7.0 SUPPORT FACILITIES 

In addition to the improvements to the secondary treatment and biosolids management 
facilities discussed previously, improvements to several other areas of the MBCSD WWTP 
are required as part of the upgrade. In Chapter 9 of the FMP, improvements to the support 
facilities included rehabilitation of the existing headworks, 3-W pump station, electrical 
equipment, control building and laboratory, and plant drain system. Based on the results of 
the Wallace Flood Study, these facilities will now be retired and demolished as part of the 
project. Therefore, new facilities will be constructed to replace them. A summary of the new 
support facilities is presented below. 

7.1 Preliminary Treatment 

As part of the FMP, Carollo recommended significant rehabilitation of the existing 
headworks at the MBCSD WWTP at a total project cost of $2,138,000. Major improvements 
to the headworks included addition of a new influent pump, mechanical bar screen, and 
screenings washer/compactor. In addition, several improvements to the aerated grit basins 
were also recommended.  

There are two major challenges to rehabilitation of the existing headworks. First, the 
headworks lies in the flood path identified in the Wallace Flood Study. Therefore the 
majority of the headworks would need to be demolished to existing grade, leaving the pump 
dry well as the only reusable component of the structure. In order to convert the dry well to 
a wet well, the existing dry-pit pumps would need to be replaced with submersible pumps, 
and the existing MCCs, variable frequency drives (VFDs), and control panels for the pumps 
relocated at a significant cost. Second, significant rehabilitation of the headworks would 
require a lengthy shutdown of the influent pumping and screening facilities leading to 
construction sequencing issues and project delays. 

Due to the issues associated with rehabilitation of the headworks, Carollo recommends 
construction of new preliminary treatment facilities located in the low impact zone. The 
preliminary treatment facilities will consist of an influent pump station and screening facility 
for Recommendation No. 1AR. For Recommendation No. 3R, the preliminary treatment 
facilities also include a grit chamber. Grit removal is required upstream of the MBR to 
prevent permanent fouling or damage to the membranes. Grit removal is not required 
ahead of an oxidation ditch as demonstrated by the operation of the City of Pismo Beach 
WWTP. The elimination of grit facilities for the ditch option further reduces the project cost 
and annual operating costs for that option. 

7.1.1 Influent Pump Station 

The new influent pump station proposed for the WWTP will consist of a wet well with 
multiple submersible pumps. Isolation and check valves will be located in a valve box at 
grade to make access easier for WWTP staff. The pump station will be designed to handle 



 

August 6, 2009 - DRAFT 17 
H:\Final\MBCSD_FNO\7087B00\Rpt\FacilityMasterPlan\Amendment1\SecondDraft\FMP_AM1.doc 

a peak hour flow of 5.97 mgd. Design flows and loadings were determined in Chapter 3 
(Historical and Projected Flows and Loadings) of the FMP. 

7.1.2 Screening Facility 

The new screening facility proposed for the WWTP will consist of a freestanding concrete 
structure that contains two channels. Each channel will be designed to pass the design 
PHF of 5.97 mgd. Like the existing headworks at the WWTP, the main screening channel 
will include a mechanical bar screen while the secondary, or bypass, channel will have a 
manually cleaned bar screen. The manual bar screen will allow MBCSD staff to temporarily 
take the mechanical bar screen out of service for maintenance without disruption of the 
screening process. Screenings will be removed from the influent raw wastewater flow and 
sent to a screenings/washer compactor before being discharged to a roll-off bin for 
disposal.  

Numerous problems with the existing screen/grinder system at the headworks were noted 
in Chapter 6 (Rehabilitation) of the FMP. These issues included grinder maintenance and 
screenings disposal. The new screening facility will simplify the preliminary treatment 
process at the MBCSD WWTP and alleviate the problems identified in Chapter 6. Many of 
these issues, such as the safety and health concerns associated with the current 
screenings handling and disposal practices, may not have been fully eliminated even with 
rehabilitation of the existing headworks. 

As discussed in Chapter 8 of the FMP, additional fine screens are required downstream of 
the screening facility for Recommendation No. 3R (MBR). The cost for these screens is 
included as part of the MBR facilities and not the preliminary treatment facilities.  

7.1.3 Grit Chamber 

The MBCSD WWTP currently uses aerated grit basins to remove grit from the screened 
wastewater upstream of the primary clarifiers. Much of the exposed air piping, swing arms, 
and diffusers were slated for replacement in Chapter 6 of the FMP. The grit cyclones and 
classifiers were also determined to have reached the end of their useful life. Based on the 
recommendations made in Chapter 6, the existing grit chambers required significant 
rehabilitation as part of the recommended project.  

Since the grit chambers are located in the flood path, they will now be retired and 
demolished as part of the recommended project. A new aerated grit chamber will be 
constructed in the low impact zone for Recommendation No. 3R to replace the existing grit 
basins. The new grit chamber will be designed with two separate trains each designed to 
handle a PHF of 5.97 mgd. Redundant trains will provide reliability to the grit removal 
process ahead of the membranes.  

As noted previously, Recommendation No. 1AR does not include grit removal as part of the 
preliminary treatment facilities. Grit in the influent wastewater stream will be harmlessly 



 

August 6, 2009 - DRAFT 18 
H:\Final\MBCSD_FNO\7087B00\Rpt\FacilityMasterPlan\Amendment1\SecondDraft\FMP_AM1.doc 

deposited in the bottom of the oxidation ditches. A new grit chamber is only required for 
Recommendation No. 3R. 

7.1.4 Cost Summary 

The cost for preliminary treatment for both Recommendation No. 1AR and 
Recommendation No. 3R are presented in Table 8 and Table 9 respectively. The difference 
in cost for the two recommendations is attributed to the grit chamber required for the MBR 
project.  
 

Table 8 Recommendation No. 1AR - Preliminary Treatment Cost Estimate 
WWTP Facility Master Plan - Amendment No. 1 
Morro Bay Cayucos Sanitary District 

Parameter Value(1) 

Influent Pump Station  $222,000 

Screening Facility  $343,000 

Yard Piping/Sitework  $85,000 

Electrical and Instrumentation  $85,000 

Subtotal  $735,000 

Unidentified Item Contingency (20 percent)  $147,000 

Subtotal Construction Cost 2006(2)  $882,000 

Engineering, Administrative, and Legal Costs (35 percent)  $309,000 

Total Project Cost 2006  $1,191,000 

Notes: 

(1) ENR (20 cities) June 2006 = 7,700. 

(2) Includes Contractor overhead and profit. 

 

Table 9 Recommendation No. 3R - Preliminary Treatment Cost Estimate 
WWTP Facility Master Plan - Amendment No. 1 
Morro Bay Cayucos Sanitary District 

Parameter Value(1) 

Influent Pump Station  $222,000 

Screening Facility  $343,000 

Grit Chambers  $371,000 

Yard Piping/Sitework  $141,000 

Electrical and Instrumentation  $141,000 

Subtotal  $1,218,000 

Unidentified Item Contingency (20 percent)  $244,000 

Subtotal Construction Cost 2006(2)  $1,462,000 



 

August 6, 2009 - DRAFT 19 
H:\Final\MBCSD_FNO\7087B00\Rpt\FacilityMasterPlan\Amendment1\SecondDraft\FMP_AM1.doc 

Table 9 Recommendation No. 3R - Preliminary Treatment Cost Estimate 
WWTP Facility Master Plan - Amendment No. 1 
Morro Bay Cayucos Sanitary District 

Parameter Value(1) 

Engineering, Administrative, and Legal Costs (35 percent)  $512,000 

Total Project Cost 2006  $1,974,000 

Notes: 

(1) ENR (20 cities) June 2006 = 7,700. 

(2) Includes Contractor overhead and profit. 

7.2 Chlorination/Dechlorination Facilities 

As part of the recommended project outlined in Chapter 9 of the FMP, Carollo 
recommended construction of a new chlorine contact basin. The design criteria developed 
for the chlorine contact basin are summarized in Table 9.3 of the FMP. 

In addition to a new chlorine contact basin, Carollo also recommended several 
improvements to the existing sodium hypochlorite (NaOCl) and sodium bisulfite (NaHSO3) 
feed systems. Based on the Wallace Flood Study, the chlorination building and chemical 
feed equipment are located in the flood path and will be demolished as part of the upgrade 
project.  

As part of the recommended project, a new chlorination building will be constructed 
adjacent to the chlorine contact basin. The existing chlorination building is no longer used 
for its intended purpose, and the chemical storage and feed equipment is located outdoors 
near the chlorine contact basin. As part of the project, the feed equipment will be housed in 
an enclosed structure.  

A summary of the costs for the new chlorination/dechlorination facilities is shown in Table 
10. 
 

Table 10 Disinfection Facilities Cost Estimate and Recommendations 
WWTP Facility Master Plan - Amendment No. 1 
Morro Bay Cayucos Sanitary District 

Parameter Value(1) 

Chlorine Contact Basin  $181,000 

Chlorination Building  $214,000 

Yard Piping/Sitework  $60,000 

Electrical and Instrumentation  $60,000 

Subtotal  $515,000 

Unidentified Item Contingency (20 percent)  $103,000 

Subtotal Construction Cost 2006(2)  $618,000 



 

August 6, 2009 - DRAFT 20 
H:\Final\MBCSD_FNO\7087B00\Rpt\FacilityMasterPlan\Amendment1\SecondDraft\FMP_AM1.doc 

Table 10 Disinfection Facilities Cost Estimate and Recommendations 
WWTP Facility Master Plan - Amendment No. 1 
Morro Bay Cayucos Sanitary District 

Parameter Value(1) 

Engineering, Administrative, and Legal Costs (35 percent)  $217,000 

Total Project Cost 2006  $835,000 

Notes: 

(1) ENR (20 cities) June 2006 = 7,700. 

(2) Includes Contractor overhead and profit. 

7.3 Control Building 

Several recommended improvements to the control building were identified in Chapter 9 of 
the FMP. Based on the results of the Wallace Flood Study, the existing control building will 
be demolished to accommodate the new flood path. The majority of the improvements were 
upgrades to the laboratory. MBCSD staff has also expressed the need for additional office 
space, training area, and locker rooms at the existing building.  

A new control building will be constructed at the WWTP site in the low impact zone. The 
current control building is approximately 3,000 square feet (ft2). However, this area includes 
a room for the standby generator, main switchgear, and a MCC. For the purposes of this 
amendment, the new control building will be roughly the same footprint as the existing 
building and will include a laboratory. Additional area will be available for WWTP staff since 
the standby generator, main switchgear, and MCC will no longer be located in the control 
building.  

7.4 Maintenance Building 

Only minor improvements to the maintenance building were identified in the FMP. However, 
since the maintenance building is located in the flood path, it must be demolished as part of 
the upgrade project. The existing maintenance building is approximately 2,000 ft2. The new 
maintenance building will be approximately the same size, and will be located in the low 
impact zone.  

7.5 Electrical Equipment 

The existing main switchgear and standby generator are located in the control building at 
the MBCSD WWTP. Since the control building is located in the flood path, and will be 
demolished as part of the recommended project, a new standby generator and main 
switchgear is required as part of the recommended project. The MBCSD WWTP also has 
six separate MCCs located in five different locations throughout the plant. Since the 
facilities where these MCCs are located will be demolished to accommodate the flow path, 
all of the MCCs will be replaced.  



 

August 6, 2009 - DRAFT 21 
H:\Final\MBCSD_FNO\7087B00\Rpt\FacilityMasterPlan\Amendment1\SecondDraft\FMP_AM1.doc 

7.5.1 MCC Building 

A new centralized MCC building will be constructed in the low impact zone as part of the 
recommended project to house the main switchgear, MCCs, and other ancillary electrical 
equipment required to operate the new facilities.  

7.5.2 Standby Generator 

The standby generator will be located outdoors on a concrete pad adjacent to the new MCC 
building in the low impact zone. For the purpose of this amendment, an initial generator 
capacity of 800 kilowatts (kW) has been assumed.  

7.5.3 Cost Summary 

A summary of the costs for the new electrical facilities is presented in Table 11. 
 

Table 11 Miscellaneous Electrical Facilities Cost Estimate 
WWTP Facility Master Plan - Amendment No. 1 
Morro Bay Cayucos Sanitary District 

Parameter Value(1) 

MCC Building  $395,000 

Standby Generator  $222,000 

Yard Piping/Sitework  $93,000 

Electrical and Instrumentation  $93,000 

Subtotal  $803,000 

Unidentified Item Contingency (20 percent)  $161,000 

Subtotal Construction Cost 2006(2)  $964,000 

Engineering, Administrative, and Legal Costs (35 percent)  $338,000 

Total Project Cost 2006  $1,302,000 

Notes: 

(1) ENR (20 cities) June 2006 = 7,700. 

(2) Includes Contractor overhead and profit. 

7.6 Subsoil Stabilization 

Based on the last expansion of the WWTP in 1982, subsoil stabilization using 
vibrocompaction was performed in areas where structures were constructed. The 
assumption has been made that a similar type of soil preparation will be necessary during 
this phase of expansion of the WWTP. Therefore, based on direction from Hayward-Baker, 
a local geotechnical contractor with experience in subsoil compaction, a $1,000,000 
contingency was added to the construction costs for each alternative to cover the cost of 
subsoil stabilization over a one-acre area. The details regarding vibrocompaction are 
discussed in detail in Chapter 4 (Subsoil Stabilization) of the FMP. Due to the addition of 



 

August 6, 2009 - DRAFT 22 
H:\Final\MBCSD_FNO\7087B00\Rpt\FacilityMasterPlan\Amendment1\SecondDraft\FMP_AM1.doc 

several new facilities as part of this amendment, the cost for subsoil stabilization has been 
adjusted for both recommendations to accommodate the additional area. 

7.7 Cost Summary 

A summary of the costs for the support facilities for both Recommendation No. 1AR and 
Recommendation No. 3R are presented in Table 12 and Table 13 . 
 

Table 12 Recommendation No. 1AR - Support Facilities Cost Estimate 
WWTP Facility Master Plan - Amendment No. 1 
Morro Bay Cayucos Sanitary District 

Parameter Value(1) 

Preliminary Treatment Facilities  $565,000 

Disinfection Facilities  $395,000 

MCC Building and Standby Generator  $617,000 

Control Building  $832,000 

Maintenance Building  $285,000 

Air Release Structure  $11,000 

Yard Piping/Sitework  $406,000 

Electrical and Instrumentation  $406,000 

Subtotal  $3,517,000 

Unidentified Item Contingency (20 percent)  $704,000 

Subtotal Construction Cost 2006(2)  $4,221,000 

Engineering, Administrative, and Legal Costs (35 percent)  $1,478,000 

Total Project Cost 2006  $5,699,000 

Notes: 

(1) ENR (20 cities) June 2006 = 7,700. 

(2) Includes Contractor overhead and profit. 

 

Table 13 Recommendation No. 3R - Support Facilities Cost Estimate 
WWTP Facility Master Plan - Amendment No. 1 
Morro Bay Cayucos Sanitary District 

Parameter Value(1) 

Preliminary Treatment Facilities  $936,000 

Disinfection Facilities  $395,000 

Miscellaneous Electrical Facilities  $617,000 

Control Building  $832,000 

Maintenance Building  $285,000 



 

August 6, 2009 - DRAFT 23 
H:\Final\MBCSD_FNO\7087B00\Rpt\FacilityMasterPlan\Amendment1\SecondDraft\FMP_AM1.doc 

Table 13 Recommendation No. 3R - Support Facilities Cost Estimate 
WWTP Facility Master Plan - Amendment No. 1 
Morro Bay Cayucos Sanitary District 

Parameter Value(1) 

Air Release Structure  $11,000 

Yard Piping/Sitework  $462,000 

Electrical and Instrumentation  $462,000 

Subtotal  $4,000,000 

Unidentified Item Contingency (20 percent)  $800,000 

Subtotal Construction Cost 2006(2)  $4,800,000 

Engineering, Administrative, and Legal Costs (35 percent)  $1,680,000 

Total Project Cost 2006  $6,480,000 

Notes: 

(1) ENR (20 cities) June 2006 = 7,700. 

(2) Includes Contractor overhead and profit. 

8.0 COMPARISON OF RECOMMENDATIONS 

A cost estimate summary for Recommendation No. 1AR and Recommendation No. 3R is 
provided in Table 14 and Table 15 respectively. A detailed cost breakdown for each 
recommendation is shown in Appendix A. Annual operations and maintenance costs and 
20-year NPV calculations are included in Appendix B. The project costs developed for this 
amendment include all the components of a complete project for upgrade of the WWTP to a 
secondary or tertiary capacity of 1.5 mgd. These costs include additional components such 
as biosolids management facilities, preliminary treatment facilities, 
chlorination/dechlorination facilities, control building, maintenance building, electrical 
facilities, and subsoil stabilization. 

A summary of the costs from Chapter 9 of the FMP and the revised costs presented in 
Amendment No. 1 (including total present value) are also presented in Table 16.  
 

Table 14 Recommendation No. 1AR - Cost Estimate 
WWTP Facility Master Plan - Amendment No. 1 
Morro Bay Cayucos Sanitary District 

Parameter Value(1) 

Oxidation Ditch/Filtration Facilities  $6,625,000 

Biosolids Management Facilities  $1,112,000 

Support Facilities  $2,705,000 

Yard Piping/Sitework  $1,567,000 

Electrical and Instrumentation  $1,567,000 



 

August 6, 2009 - DRAFT 24 
H:\Final\MBCSD_FNO\7087B00\Rpt\FacilityMasterPlan\Amendment1\SecondDraft\FMP_AM1.doc 

Table 14 Recommendation No. 1AR - Cost Estimate 
WWTP Facility Master Plan - Amendment No. 1 
Morro Bay Cayucos Sanitary District 

Parameter Value(1) 

Demolition  $1,151,000 

Flood Impact Mitigation  $1,000,000 

Subsoil Stabilization  $1,183,000 

Subtotal  $16,910,000 

Unidentified Item Contingency (20 percent)  $3,382,000 

Subtotal Construction Cost 2006(2)  $20,292,000 

Engineering, Administrative, and Legal Costs (35 percent)  $7,103,000 

Total Project Cost 2006  $27,395,000 

Notes: 

(1) ENR (20 cities) June 2006 = 7,700. 

(2) Includes Contractor overhead and profit. 

 

Table 15 Recommendation No. 3R - Cost Estimate 
WWTP Facility Master Plan - Amendment No. 1 
Morro Bay Cayucos Sanitary District 

Parameter Value(1) 

MBR Facilities  $10,573,000 

Biosolids Management Facilities  $1,127,000 

Support Facilities  $3,076,000 

Yard Piping/Sitework  $2,217,000 

Electrical and Instrumentation  $2,217,000 

Demolition  $1,151,000 

Flood Impact Mitigation  $1,000,000 

Subsoil Stabilization  $115,000 

Subtotal  $22,476,000 

Unidentified Item Contingency (20 percent)  $4,496,000 

Subtotal Construction Cost 2006(2)  $26,972,000 

Engineering, Administrative, and Legal Costs (35 percent)  $9,441,000 

Total Project Cost 2006  $36,413,000 

Notes: 

(1) ENR (20 cities) June 2006 = 7,700. 

(2) Includes Contractor overhead and profit. 



 

August 6, 2009 - DRAFT 25 
H:\Final\MBCSD_FNO\7087B00\Rpt\FacilityMasterPlan\Amendment1\SecondDraft\FMP_AM1.doc 

 

Table 16 Summary of Amendment No. 1 and FMP Costs 
WWTP Facility Master Plan - Amendment No. 1 
Morro Bay Cayucos Sanitary District) 

  Estimated Cost 

Recommendation Description Construction Project 

O&M 
Present 
Value 

(20 years) 

Total 
Present 
Value 

No. 1A EAAS/Filtration 
with Partial 
Composting 

$20,799,000 $28,052,000 $24,255,000 $52,307,000 

No. 1AR EAAS/Filtration 
with Direct 
Hauling 

$20,292,000 $27,395,000 $22,137,000 $49,532,000 

No. 3 MBR with Partial 
Composting 

$25,910,000 $34,979,000 $28,065,000 $63,044,000 

No. 3R MBR with Direct 
Hauling 

$26,972,000 $36,413,000 $27,580,000 $63,993,000 

9.0 FINAL RECOMMENDED PROJECT 

Based upon the revised cost estimates prepared as part of this amendment, as well as 
evaluation of the non-economic factors in Chapter 9 of the FMP for Recommendation No. 
1AR and Recommendation No. 3R, the final recommended alternative for upgrading the 
MBCSD WWTP is the oxidation ditch with filtration option. The components of the 
recommended project would be located in the low impact zone. As previously discussed, 
two alternative layouts of the new facilities have been developed as part of this amendment. 
There is no appreciable difference in cost between the two layouts, and MBCSD staff and 
the JPA Board will make the final decision regarding the layout of the oxidation ditch 
facilities. 

Two new oxidation ditches, with a total volume of 1.83 million gallons (MG) will be 
constructed to treat a PSDWF of 1.5 mgd. The new oxidation ditch will be configured with 
both aerobic and anoxic zones to facilitate nitrification and denitrification or a reduction of 
total nitrogen in the wastewater stream. The MBCSD WWTP currently uses a single 55-foot 
diameter secondary clarifier to remove suspended solids from the treated effluent. As 
mentioned previously, the existing secondary clarifier is located in the flood path and will be 
demolished as part of the upgrade project. In order to increase clarifier capacity, improve 
effluent quality, and add redundancy to the treatment process, two new 80-foot diameter 
clarifier will be included as part of this project. A new RAS/WAS pump station would return 
settled mixed liquor from the clarifiers to the oxidation ditches and waste to the new 
biosolids management facilities. 



 

August 6, 2009 - DRAFT 26 
H:\Final\MBCSD_FNO\7087B00\Rpt\FacilityMasterPlan\Amendment1\SecondDraft\FMP_AM1.doc 

While the new oxidation ditches will produce a significantly better quality effluent than the 
existing trickling filter process, MBCSD staff and the JPA Board, during preparation of the 
draft FMP, decided to further treat the secondary effluent being discharged to Estero Bay. 
With the use of cloth media disk filters, the MBCSD will remove additional suspended solids 
from the wastewater stream resulting in the discharge of filtered effluent to the ocean.  

The biosolids management practices at the WWTP will undergo significant changes as part 
of the upgrade project. MBCSD staff currently devotes a significant amount of time to the 
production of Class A biosolids with operation of multiple anaerobic digesters, sludge drying 
beds, and a large-scale composting operation. While the composting program has been 
very successful over the last several years, the impact of the Wallace Flood Study will force 
demolition of the sludge drying beds and digesters.  

In order to optimize the use of the new 7.3-acre WWTP site, the biosolids management 
practices will be streamlined. Sludge from the secondary clarifiers will be sent directly to a 
GBT for thickening and then stored before dewatering. Unlike the digesters that currently 
operate with a detention time of several weeks, the detention time in the sludge holding 
tank will be hours. Sludge pumped from the holding tank will be dewatered by a pair of 
screw presses and conveyed directly to a bin or trailer for immediate removal from the 
WWTP site. The GBT and screw presses will be housed jointly in a biosolids 
thickening/dewatering building. 

Another major change in the recommended project as described in the FMP is construction 
of new support facilities to replace existing facilities demolished to accommodate the flood 
path. These facilities include a new influent pump station, screening facility, chlorine contact 
basin and chlorination building, control building, maintenance building, standby generator, 
and MCC building. 

Amendment of the recommended project has also reduced the annual O&M costs, and 
therefore the 20-year NPV costs originally developed in the FMP. This cost reduction can 
be attributed to the simplification of the biosolids handling practices and the energy costs 
associated with these processes. Specifically, the energy to heat and mix the anaerobic 
digesters is no longer part of the annual O&M costs, and the centrifuges originally included 
in the recommended project have been replaced with screw presses. The screw presses 
use significantly less electricity than the centrifuges. 



   
H:\Final\MBCSD_FNO\7087B00\Rpt\FacilityMasterPlan\Amendment1\SecondDraft\AppCvrs.doc 

Morro Bay Cayucos Sanitary District (MBCSD) 

APPENDIX A – RECOMMENDED DETAILED COST ESTIMATES 



Recommendation No. 1AR - EAAS/Filtration Capital Costs

Parameter
Year
2006

LS $222,000

LS $343,000

LS $2,866,000

LS $233,000

LS $2,462,000

LS $1,064,000

LS $181,000

LS $214,000

LS $300,000
LS $138,000
LS $605,000

LS $69,000

LS $395,000

LS $222,000

LS $11,000

LS $0

LS $832,000

LS $285,000
$10,442,000

15% $1,566,000
15% $1,566,000

$13,574,000

LS $40,000
LS $28,000
LS $59,000
LS $44,000
LS $10,000
LS $34,000
LS $46,000
LS $43,000
LS $46,000
LS $41,000
LS $41,000
LS $28,000
LS $66,000
LS $6,000
LS $18,000
LS $26,000
LS $75,000
LS $500,000

LS $1,000,000

LS $1,183,000
$16,908,000

20% $3,382,000
35% $7,102,000

$27,392,000

1% $274,000
$110,000
$277,000
$563,000
$164,000

$1,388,000

$27,392,000
$22,137,000

$49,529,000

Existing Electrical Equipment

SUBTOTAL

Existing Yard Piping

Subsoil Stabilization

Flood Impact Mitigation

Air Release Structure
Small Shed
Hazardous Waste Structure

Digester No. 3
Primary Clarifier No. 1
Primary Clarifier No. 2

Administation Building

Yard Piping/Sitework

SUBTOTAL

Secondary Clarifier 

Control Building

Maintenance Building

Demolition

SUBTOTAL

Miscellaneous Construction Activities

Trickling Filter No. 1

Standby Generator

Air Release Structure

Hazardous Waste Facility*

Digester No. 2

Trickling Filter No. 2
Digesters No.1

Manitenance Building
Headworks
Chlorine Contact Basin
Chlorination Building

RAS/WAS Pump Station

Secondary Clarifier (x2)

PRESENT VALUES
Capital Cost

TOTAL PRESENT WORTH

Annual Electrical Cost
Annual Labor

Total O&M Annual Cost

Operations and Maintenance

Biosolids Hauling Cost

Sludge Holding Tank

Chlorination Building

Thickening/Dewatering Facility
Gravity Belt Thickener

Unit Process

Screening Facility

Influent Pump Station
Construction of New Facilities

Chemical Cost
Maintenance

Estimating Contingency
Engineering/Admin/Legal

TOTAL PROJECT COSTS

Chlorine Contact Basin

Electrical and Instrumentation

MCC Building

Oxidation Ditch (x2)

Tertiary Filters (x2)

Screw Press (x2)



Recommendation No. 3R - MBR Capital Costs

Parameter
Year
2006

LS $222,000

LS $343,000

LS $371,000

LS $133,000
LS $30,000

LS $1,307,000

LS $9,103,000

LS $181,000

LS $214,000

LS $300,000
LS $138,000
LS $605,000

LS $84,000

LS $395,000

LS $222,000

LS $11,000

LS $0

LS $832,000

LS $285,000
$14,776,000

15% $2,216,000
15% $2,216,000

$19,208,000

LS $40,000
LS $28,000
LS $59,000
LS $44,000
LS $10,000
LS $34,000
LS $46,000
LS $43,000
LS $46,000
LS $41,000
LS $41,000
LS $28,000
LS $66,000
LS $6,000
LS $18,000
LS $26,000
LS $75,000
LS $500,000

LS $1,000,000

LS $1,115,000
$22,474,000

20% $4,495,000
35% $9,439,000

$36,408,000

1% $364,000
$120,000
$472,000
$563,000
$200,000

$1,719,000

$36,408,000
$27,580,000

$63,988,000

Biosolids Hauling Cost
Total O&M Annual Cost

Grit Chamber (x2)

Demolition

Equalization Basin Pump Station

SUBTOTAL

Electrical and Instrumentation
SUBTOTAL

Chlorination Building

Gravity Belt Thickener
Screw Press

Equalization Basin

Chemical Cost
Maintenance

Estimating Contingency
Engineering/Admin/Legal

TOTAL PROJECT COSTS

Yard Piping/Sitework

Unit Process

Screening Facility

Influent Pump Station
Construction of New Facilities

Sludge Holding Tank

MCC Building

PRESENT VALUES

Air Release Structure

Hazardous Waste Facility*

Digester No. 2

Miscellaneous Construction Activities

Capital Cost

TOTAL PRESENT WORTH

Annual Electrical Cost
Annual Labor

Operations and Maintenance

Aeration Basin (x3)

Thickening/Dewatering Facility

MBR Facilities

Chlorine Contact Basin

Control Building

Maintenance Building

Administation Building

Chlorine Contact Basin
Chlorination Building
Trickling Filter No. 1

Flood Impact Mitigation

Manitenance Building
Headworks

Trickling Filter No. 2
Digesters No.1

Primary Clarifier No. 1
Primary Clarifier No. 2
Secondary Clarifier 
Air Release Structure

SUBTOTAL

Standby Generator

Small Shed
Hazardous Waste Structure
Existing Electrical Equipment
Existing Yard Piping

Subsoil Stabilization

Digester No. 3



   
H:\Final\MBCSD_FNO\7087B00\Rpt\FacilityMasterPlan\Amendment1\SecondDraft\AppCvrs.doc 

Morro Bay Cayucos Sanitary District (MBCSD) 

APPENDIX B – DETAILED 20-YEAR NET PRESENT VALUE 
CALCULATIONS 



Starting Year 2007
Inflation Rate 3.00%
Discount Rate 6.00%
Electricity Cost (2007) $0.1390
GBT Polymer Usage 14 lb/dry ton
Screw Press Polymer Usage 30 lb/dry ton
Sludge Hauling $46.00 lb/ton
Polymer Cost (2007) $1.50
Labor Cost (2007) $40.19
Maintenance Cost (% of Unit Cost) $277,000

Recommendation 1AR - EAAS/Filtration Year
Annual Costs for Projects 2007 2008 2009 2010 2011 2012 2013 2014 2015 2016 2017 2018 2019 2020 2021 2022 2023 2024 2025 2026

Polymer Usage (Biosolids Thickening)